

STATE OF NEVADA  
DEPARTMENT OF TRANSPORTATION  
**AUDIT REPORT FORM FOR CONCRETE AGGREGATES**

Contract No.: \_\_\_\_\_ Date Tested: \_\_\_\_\_  
 Date Sampled: \_\_\_\_\_ Tested By: \_\_\_\_\_  
 Sampled By: \_\_\_\_\_ Date of IA Report: \_\_\_\_\_  
 Mix Design: \_\_\_\_\_

Sieves	(No. )		(No. )		Total	Total	Tolerances
	IA	Field	IA	Field	Combined IA	Combined Field	
Test No.	_____	_____	_____	_____			
Mix Design %	_____	_____	_____	_____			
50 mm (2")	_____	_____	_____	_____	_____	_____	+/- 7%
37.5 mm (1 1/2")	_____	_____	_____	_____	_____	_____	+/- 7%
25 mm (1")	_____	_____	_____	_____	_____	_____	+/- 7%
19 mm (3/4")	_____	_____	_____	_____	_____	_____	+/- 6%
12.5 mm (1/2")	_____	_____	_____	_____	_____	_____	+/- 6%
9.5 mm (3/8")	_____	_____	_____	_____	_____	_____	+/- 6%
4.75 mm (No. 4)	_____	_____	_____	_____	_____	_____	+/- 5%
2.36 mm (No. 8)	_____	_____	_____	_____	_____	_____	+/- 4%
1.18 mm (No. 16)	_____	_____	_____	_____	_____	_____	+/- 4%
300 µm (No. 50)	_____	_____	_____	_____	_____	_____	+/- 3%
75 µm (No. 200)	_____	_____	_____	_____	_____	_____	+/- 2%
C.V.	_____	_____	_____	_____	_____	_____	+/- 4%

Sieves	(Fines)		Tolerances	Remarks
	IA	Field		
Test No.	_____	_____		_____
Mix Design %	_____	_____		_____
9.5 mm (3/8")	_____	_____	+/- 6%	_____
4.75 mm (No. 4)	_____	_____	+/- 5%	_____
2.36 mm (No. 8)	_____	_____	+/- 4%	_____
1.18 mm (No. 16)	_____	_____	+/- 4%	_____
600 µm (No. 30)	_____	_____	+/- 3%	_____
300 µm (No. 50)	_____	_____	+/- 3%	_____
150 µm (No. 100)	_____	_____	+/- 2%	_____
75 µm (No. 200)	_____	_____	+/- 2%	_____
Sand Equivalent	_____	_____	+/- 4%	_____

Independent Assurance Lab: \_\_\_\_\_